



TEST REPORT

1. NO : CT21-101794E

2. Client

○ Name : Hansol HomeDeco Co.,Ltd.

○ Address : 27F, Korea Specialty Contractor Financial Cooperative Bldg., 15, Boramae-ro 5-gil, Dongjak-gu, Seoul, Republic of Korea

3. Date of Test : 2021.09.23 ~ 2021.11.30

4. Use of Report :

5. Test Sample : lasola arteco exterior film

6. Test Method

(1) KS M ISO 16474-2:2019

(2) KS M ISO 16474-2:2019, KS A 0063:2015

7. Test Results

1) lasola arteco exterior film

Test Item(s)	Unit	Test Method	Test Results	Remark	Loc.
Accelerated Weathering Test(Xenon, 1 000 시간)-Appearance	-	(1)	No cracks	(22 ± 2) °C, (50 ± 10) % R.H.	A
Accelerated Weathering Test(Xenon, 1 000 시간)-Color Difference(ΔE _{ab})	-	(2)	2.3		

※ Location

A : 595-10, Pyeongsin 1-ro, Daesan-eup, Seosan-si, Chungnam, 31900, Korea

----- End of Report -----

Affirmation	Tested By Name : Joo Hoon Song <i>Song Joo Hoon</i>	Technical Manager Name : Kang, Mun Sik <i>Kim Hyung Seok</i>
This report is not accredited by KOLAS. Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).		

2021.11.30

Korea Conformity Laboratories President Jo, Yung Tae

Result Inquiry : 85, Dambang-ro, Namdong-gu, Incheon, Korea (82-32-460-5153)

